DEXTER.

PLEASE USE THE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE DOCUMENT
TO ADVANCE TO EACH SECTION.

8533-081-001 2/24



Accessories

WC0900-XA12ECX 208-240 volts
WC01200-XA12ECX  208-240 volts

Harnesses | Assemblies

C-Series Accessories

60hz.  Single Phase or Three Phase
60hz  Single Phase or Three Phase

Cabinet &

Front Panel

View
*

& Bearings

~
L
[}
@
"

o
9
T
=

>
)

Door
Lock

Door

Key Description T900 T1200 QTY
* | Hose, Water Supply 3/8” 1.D. x 48" 2
* | Hose, Water Supply 5/8” I.D. x 48" 9990-027-013 2

Hose, Water Supply 5/8” I.D. x 48" 9990-027-013 4
* | Washer, Inlet Hose (furnished) 8641-242-000 8641-242-000 2
* | Strainer, Inlet Hose (furnished) 9565-003-001 9565-003-001 2
Bevel Washer for 5/8” bolt used in installa- 8641-586-002 8641-586-002
tions using angle iron bases
* Bevel Washer for 3/4” bolt used in installations 8641-586-003 8641-586-003 4
using angle iron bases
* | Sealing compound 8538-151-001 8538-151-001 1
* | TORX#20 8545-051-002 8545-051-002 1
* | Special Tool For Removing Coin Acceptor 8545-051-003 8545-051-003 1
Mounting Screws. (T-10 Torx)
* | Flow Restrictors (in dispenser ) 9475-002-002 9475-002-003 2
* | Battery (used on Control PCB) 8612-001-001 8612-001-001 1
* | Special Tool for adjusting spacing between 8545-056-001 8545-056-001 1
outer tub front and cylinder front
* | Clamps to hold tub front to outer tub when Vise Grip #11R Vise Grip #11R 1
installing tub front
* | Coin Bearing & Seal Kit 9732-219-006 9732-219-006 1
Key Service Lock (6324) 6292-006-007 6292-006-007 1
USB, Thumb Drive (Blank) 9150-045-001 9150-045-001 1
USB, Thumb Drive, W/File 9150-045-002 9150-045-002 1
* | Mode Light Backing Window 9635-022-001 9635-022-001 1

Water Inlet & | Chassis | Loading
Rear Channel

Electrical
Components

o Part # 8533-081-001 2/24

Kits, Assemblies, & Common Parts

Coin Acceptor Components
Optical Coin Acceptor

Part Number
9021-092-002

Optical Coin Switch Replacement

9801-099-001

Coin Drop Screws

9545-053-002

Retainer, Coin Acceptor
Loading Door & Door Lock Components
Door Glass Gasket (Large Door)

9486-149-001

Part Number
9206-431-001

Door Handle Only (Large)

9244-091-001

Door Close Switch

9539-492-001

Door Lock Gear Motor Assembly

9892-015-001

Kit - Door Latching Assy. & Cam (replaces original Door Latching Assembly)

9732-347-001

Kit - Door Cam Replacement

9732-346-002

Kit - Locking Pawl Replacement

9732-346-001

Kit - Door Gasket Expander Kit (Small)

9732-139-001

Kit - Door Gasket Expander Kit (Large)

Electrical Components

Transformer, Main

9732-139-002
Part Number
8711-004-001

Transformer, Control

8711-009-004

Main Control Board

9473-010-001

Kit-Replacement, Pressure Sensor (Only)

VFD & Breaking Resistors Components
Breaking Resistor 200 Ohms

9732-315-001
Part Number
9483-004-002

Breaking Resistor 160 Ohms

9483-004-003

Delta E Drive Display

9150-044-001

MS 300 VFD Display

9150-058-001

Data Cable (56")
Drain & Water Valve Components

Kit - 3” Drain Valve Seal Replacement

9806-015-003
Part Number
9732-327-001

Drain Valve 3"

9379-202-001

Water Valve (Dual)

9379-183-012

Water Valve (Single Mueller)

9379-194-001

Diaphragm (Dual)

9118-049-003

Diaphragm (Single Mueller)

Cabinet Components

Front Panel Screw

9118-055-001
Part Number
9545-008-014

Front Panel Finisher Washer

8641-585-001

Front Panel Spring Nut

8640-399-008

Top Soap Box Screw (Regular Chassis Only)

9545-008-012

Top Soap Box Spring Nut (Regular Chassis Only)

8640-399-007

5/16 Hex Screw, Common

9545-008-026

Top Lock Key #6324

9306-025-001

Cylinder Plug (1.5” Plastic)

9456-041-007

Part # 8533-081-001 2/24 e

=
)
3
=
5
@




Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

View

& Bearings

-
]
[}
[}
()}
c
[+))
©
£
5
O

Door
Lock

Door

Section 8:
Parts Data
C-Series Vended
Large Chassis

Before Serial # W1.19212.025
Before Serial # W1.19217.001

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

WC0900XA-12EC_X
WC1200XA-12EC_X

o Part # 8533-081-001 2/24

Key

Wiring Harness Part # by Model

Description

Control Panel Wiring Harnesses

Wiring Harness, Door Lock

9627-791-005

9627-791-005

Wiring Harness,Coin Drop Mech

9627-792-001

9627-792-001

=
)
3
=
5
@

Wiring Harness, Drain/Thermo/DoorSol

9627-796-002

9627-796-002

Wiring Harness, Relay board to Control
Board (P20/P21)

9627-793-001

9627-793-001

== ]|~

Wiring Harness, LED PCB Board to Control
Board

9627-797-001

9627-797-001

Wire Assembly, Door Switch Extension
(BLK. 23" #8)

8220-117-002

*

*

Cable Assembly, USB

Wiring Harness, Control Board (P5) to
Pressure Switch

9806-022-001

9627-908-011

9806-022-001

Control Trough Wiring Harnesses

9627-908-013

Wiring Assembly, Fuse (Red 7" #36)

9631-381-018

9631-381-018

Wiring Assembly, Terminal Block to Control
Transformer (Blk/Blu)

8220-001-231

8220-001-231

Wiring Harness, Control Board to Relay
Board (P8/P16)

9627-794-001

9627-794-001

Wiring Harness Water Valve to Relay Board
(P19)

9627-795-004

9627-795-004

*

*

Harness, Power Terminal Block

Wiring Assembly, Relay Board to VFD
(Yel. 32")

9627-747-003

8220-064-023

9627-747-002

Rear Channel Wiring Harnesses

8220-064-023

Wire, Yellow Jumper (Water Valve)

8220-123-001

8220-119-002

Data Communication Cable

9806-015-001

9806-015-003

Part # 8533-081-001 2/24 e



Accessories

Cabinet and Front Panel Group Part # by Model

Key Description

Panel, Side (Left or Right) - stainless

T900
9732-359-002

T1200
9732-359-003

QTY

Strap Assembly (side panel)

9966-012-001

9966-012-002

Shim (side panel)

9552-039-001

9552-042-001

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

Bracket, Side Panel under front panel

9046-085-001

9046-085-001

Nut, Hex

8640-414-006

8640-414-006

Screw

9545-008-026

9545-008-026

Panel Assy, Front

9989-617-002

9989-618-002

Band, Edge Protector

9578-092-005

9578-092-005

Bumper Loading Door

9051-055-001

9051-055-001

Nut, 1/4 x 20 for bumper

8640-414-006

8640-414-006

Screw, Hex- To Control Panel

9545-008-026

9545-008-026

Nut, Spring- To Control Panel 10/32

8640-442-001

8640-442-001

Screw, Flat Head- Front to Sides

9545-008-014

Screw, Flat Head- Front to Sides

9545-008-014

Washer, Finish

8641-585-001

Washer, Finish

8641-585-001

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

Label-Door Opening (Blue

8502-757-002

8502-757-002

Label-Door Opening (Black)

8502-757-001

8502-757-001

Label-Risk of Injury (Blue)

8502-759-002

8502-759-002

Label-Risk of Injury (Black)

8502-759-001

8502-759-001

Panel, Control (Mounts Nameplate)

9989-560-001

9989-560-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

Nut, Expansion

8640-442-001

8640-442-001

Nameplate Decal, Control Blue

9412-206-002

9412-214-002

| DAIRrIRrlR,]P,]R,INIAINIDAINININIPR,IR,]R,IRININR]OININ]D

Nameplate Decal, Control Black

9412-206-001

9412-214-001

Panel Top

9454-736-002

Panel Top Front

9454-761-001

Panel Top Rear

9454-762-001

Lock, Top (w/Key)

8650-012-003

8650-012-003

Key, Top- # 6324

6292-006-007

6292-006-007

Cam, Lock-Top

9095-049-001

9095-049-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

Door, Lower Service, Includes Handle

9960-286-004

9960-286-004

o I I O I IO I e (e

- 1
2 *
-g *
3 *
(7)]
< 2
@ c
(7))

(7)] b3
(]
= 5
[*]
: *
- 6
(]

g 2 "

°©

22 1K

a c

M O *

o r -
q;’ 7
S 8

8

@ ;

[ )]

QO 9

wn c

[

a3 S

2o B

3*’ 10

11
3y
oS IE

12

(=)}

c = 12

58

QS 13

So

- 14A

P 14B

a 15

(1]

= *

o

E3
e87=, "
hed

9 c *

<8

gu 16
S

&3

S

Electrical

(2]
e
c
o
£
o
=%
£
o
o

Key Description T900 T1200 QTY
17 | Handle (bumper guard) 9244-086-003 9244-086-003 1
& Rivet Blind 3/16” Alum 9491-009-003 9491-009-003 4
* | Screw 9545-045-010 9545-045-010 4
18 | Screw Mtg., Flat Head 10Bx1 3/4 9545-008-014 9545-008-014 2
19 | Washer, Finish 8641-585-001 8641-585-001 2
£ Nut, Spring 8640-399-008 8640-399-008 2
20 | Coin Vault, Black 9942-040-002 9942-040-002 1
21 | Back-Coin Vault 9050-060-001 9050-060-001 1
* | Screw, 10B x 1/2 9545-008-026 9545-008-026 8
22 | Chute, Coin 9119-028-001 9119-028-001 1
* | Screw, Coin Schute 9545-008-001 9545-008-001 2
23 | Coin Box assy, Large Blue 9807-099-002 9807-099-002 1
23 | Coin Box assy, Large Black 9807-099-004 9807-099-004 1

o Part # 8533-081-001 2/24

=
)
3
=
5
@

Part # 8533-081-001 2/24 0



Cabinet and Front Panel Group Part # by Model
Front Soap Dish

Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

DEXNTER
LAY Ty

& Bearings View

Cylinder, Seals,

Door
Lock

Door

Gasket and Soap
Dish Here Tub Front Here

Water Inlet & | Chassis | Loading

)
c
[ =
(1°]
=
[©]
t
(1}
Q
o
()]
=%
g9
58
9 g
w o
(@]

Key Description T900 T1200
* | Washer Flat 5/16 8641-581-008 8641-581-008 1
7 | Screw, Locator 9545-008-023 9545-008-023 1
8 | Plastic Sleeve, Locator 9355-001-001 9355-001-001 1
* | Catch, Top Panel 9086-017-001 9086-017-001 2
* | Lock, Top (w/Key) 8650-012-003 8650-012-003 2
Front Mount Detergent Dispenser
Key Description T900 T1200 QTY
9 | Bolt,#10-32 x 1 1/4"SS 9545-012-026 9545-012-026 6
10 | Special Washer, Rubber 8641-222-000 8641-222-000 6
* | Tub Front 9974-011-002
11 | Washer-Flat, 1/4 8641-581-018 8641-581-018 12
12 | Nut, #10-32UNF 8640-413-002 8640-413-002 6
13 | Spacer Plastic #10x1/2 9538-157-019 9538-157-019 6
14 | Soap Dispenser (no lid) 9807-087-001 9807-087-001 1
* | Det. Dispenser Mtg Gasket to Tub frnt 9206-425-001 9206-425-001 1
15 | Bracket Soap box mounting 9029-122-002 9029-122-002 1
16 | Nut Hex Elasticstop #10-32 SS mtg dispenser 8640-413-006 8640-413-006 6
17 | Lid Assembly dispenser 9987-104-001 9987-104-001 1
18 | Lid screws #10-32x1/2 SS 9545-012-017 9545-012-017 2
19 | Softner siphon tube (plastic) 9574-252-002 9574-252-002 1
* | Flow restictors 9475-002-003 9475-002-003 AR
20 | Washer Dispenser Label Blue 8502-756-002 8502-756-002 1
20 | Washer Dispenser Label Black 8502-756-001 8502-756-001 1

e Part # 8533-081-001 2/24

Part # 8533-081-001 2/24 e

=
)
3
=
5
@




Cabinet &
Front Panel

-
]
[}
[}
()}
¢
[+))
©
£
5
O

Door

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

Accessories

Lock

Harnesses | Assemblies

View

& Bearings

Door

Rear View Access Part # by Model

Key Description

Drive Motor, 3 Phase

T900
9376-308-001

T1200
9376-329-001

QTY

Rod, Motor Mtg

9497-222-004

9497-222-004

Motor-Bushing, Support

9053-082-001

9053-082-001

Clamp for motor bushing

8654-117-019

8654-117-019

Pulley, Motor

9453-175-002

9453-175-002

Split TaperBushing (motor pulley)

9053-077-001

¥xjlajun|bh|lwWN

Screw taper bushing 1/4-20x1

9545-018-024

Bolt, Eye (1/4"-20x1/2")

9545-055-001

9545-055-001

* | O

Nut, 1/4 Elastic Stop

8640-414-003

8640-414-003

*

Link (open end)

9341-046-001

9341-046-001

Chain (Spring Tension)

9099-012-003

9099-012-004

Spring, Belt Tension

9534-369-001

9534-369-001

Pulley, Driven

9453-176-005

9453-176-005

Washer-Flat .675x2-1/2x1/4

8641-581-043

8641-581-043

Lockwasher-Exttooth, 5/8

8641-582-018

8641-582-018

Bolt, 5/8-11x1 1/2

9545-060-001

9545-060-001

Bushing Taperlock (Pulley)

9053-078-002

9053-078-002

Bolt, 3/8"-16 x 2"

9545-029-011

9545-029-011

Washer, 3/8"

8641-582-003

8641-582-003

Drive Belt

9040-079-002

9040-079-003

Hose, Overflow to drain

9242-449-003

9242-449-003

Clamp, Hose overflow to drain

8654-117-018

8654-117-018

N~ ]|rlwlWlRr|R,r]lRrlR,r]R,r]R,rR,r]R,rlR,r]R,PlWIN]I~,IN]IN]R ]~

Hose, Overflow Vent Top

9242-463-004

9242-463-004

Clamp, Hose Vent

8654-117-008

8654-117-008

Vaccum Breaker ALL

9610-001-001

9610-001-001

Clamp, Hose to Vacuum Breaker

8654-117-014

8654-117-014

Hose, Vacuum Breaker to tub

9242-458-003

9242-458-003

Vaccum Breaker Bracket

9029-077-001

9029-077-001

Inlet Cap

0935-135-001

0935-135-001

Hose, Pressure Switch

9242-175-007

9242-175-004

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

Channel, Rear,

9947-028-001

9947-028-001

Screw #10Bx1/2

9545-008-026

9545-008-026

Nut, Spring

8640-399-004

8640-399-004

Cover, Terminal Block

9074-267-001

9074-267-001

Screw #10Bx1/2

9545-008-026

9545-008-026

= S N e N N N T N Y Y S

Key Description
*

Panel Assy., Back

10, 11, 12

T900
9989-526-001

50 Lb. Pulley

T1200

*

Panel Assy., Back, Upper

9454-905-001

b3

Panel Assy., Back, Lower

9989-904-001

* | Screw Panel Mtg.#10Bx1/2" 9545-008-026 9
* | Screw Panel Mtg.#10Bx1/2" 9545-008-026 13
* | Nut, Spring 8640-399-008 8640-399-008 AR
28 | Screw, To Base-1/4" x 3/4" 9545-030-002 9545-030-002 3

@ Part # 8533-081-001 2/24

buijpuey

Part # 8533-081-001 2/24 @



Cabinet &
Front Panel

-
]
[}
[}
()}
¢
[+))
©
£
5
O

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Lock

Assemblies

Harnesses

View

& Bearings

Door

Rear Channel

Cylinder, Seals & Bearings Part # by Model

Key Description T900 T1200 QTY
* | Bearings and Seal Kit 9732-219-007 9732-219-007 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 9803-187-001 1
2 | Housing, Bearing 9241-181-004 9241-181-004 1
3 | Bearing, Front (Small) 9036-159-006 9036-159-006 1
4 | Bearing, Rear (Large) 9036-159-005 9036-159-005 1
5 | Spacer, Bearing 9538-170-001 9538-170-001 1
6 | Ring, Bearing Retainer 9487-238-004 9487-238-004 1
8 | Seal, Small V85A 9532-140-007 9532-140-007 1
9 | Seal, Large V140A 9532-140-008 9532-140-008 1
10 | Ring, Seal Mounting 9950-052-001 9950-052-001 1
11 | Tub Back Mating Ring 9487-261-004 9487-261-004 1

11G | Mating Ring Guard Shield 9950-054-004 9950-054-004 1
12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt 9545-059-004 9545-059-004 6

from inside Tub

13 | Washer, Flat 8641-581-034 8641-581-034 6
14 | Screw-Hex Cap, 3/4"-10 x 3" (Bearing Housing to 9545-057-002 9545-057-002 6

Frame)

15 | Washers Spherical 3/4 (Male half) (Bearing Housing 8641-588-001 8641-588-001 6

to Frame)

16 | Washers Spherical 3/4 (Female half) (Bearing Hous- 8641-588-002 8641-588-002 6

ing to Frame)

17 | Nut 3/4"-10 (Bearing Housing to Frame) 8640-418-003 8640-418-003 6
18 | Pulley, Driven 9453-176-005 9453-176-005 1
19 | Bolt, 3/8"-16 x 2" 9545-029-011 9545-029-011 3
20 | Washer, 3/8" 8641-582-003 8641-582-003 3
21 | Bushing Taperlock (Driven & Large 9053-078-002 9053-078-002 1
22 | Washer-Flat .675x2-1/2x1/4 8641-581-043 8641-581-043 1
23 | Lockwasher-Exttooth, 5/8 8641-582-018 8641-582-018 1
24 | Bolt, 5/8-11x1 1/2 9545-060-001 9545-060-001 1
25 | Tub & Cylinder Assy 9869-027-001 9869-022-002 1
* | Cylinder Assy 9848-136-001 9848-137-001 1
* | Tub Front 9974-011-002 9974-011-002 1
* | Gasket, Tub Front 9206-421-002 9206-421-002 1
* | Ring Assy, Tub Mtg-Front Clamp 9950-055-001 9950-055-001 1
* | Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 9545-029-009 1
* | Nut WCAD 3/8"-16 8640-415-001 8640-415-001 1

Q Part # 8533-081-001 2/24

14,15,16,17

11G

buijpuey

Part # 8533-081-001 2/24 @



7
()
‘=
(=]
0
7]
[
Q
Q
<

Door Latching Assembly (All Models)

Gear Motor Door Lock Assembly

2

5

Key Description T900 T1200 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT 9892-015-001 9892-015-001 1

included)

1 | Bracket Assy, Slide Lock Actuator 9985-190-001 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 120v 9586-001-001 9586-001-001 2
7 | Spring - Extension 9534-350-001 9534-350-001 1
8 | Motor & Gear Assembly 120v 9914-137-015 9914-137-015 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 9545-031-011 4
11 | Screw - hxwshdsl 10-24 - 1.25f, ctd 9545-046-007 9545-046-007 4
12 | Standoff-Wire 9527-007-001 9527-007-001 1
* | Rod, Door Lock 9497-225-015 9497-225-015 1
* | Harness, Door Lock/Drain, P17 9627-796-001 9627-796-001 1

18
()]
8 16
E 13 |
g 1" i
< 14 ] 12
g " SN
7 7 - 10
] \_T=
IS
E A . ~
& 2 : D
= m !
q 19 /
S E h
- =3 ;
3 17 e _?__.=_' X
- = '@ ™ \
- r_- ) \ 5
(7))
88 |
= 9
O O
go N\ 2
5% " 8 6
6)
g% 1
as
(=)}
£ =
S 8
8o
-
* Key Description All Models QTY Key Description All Models QTY
@ 33 | Latching Assy, Complete 9885-024-001 1 14 | Ring, Retaining 9487-200-005 1
& (includes #1 thru #22) 15 | Washer 8641581-031 | 1
© 1 | Plate/Assy, Door Lack el L 16 | Switch, Latching Sensing 9539-461-008 1
<G 2 | Washer, Flat (SS or Brass) 8641-581-030 1 17 | Shield. Switch 9550-169-003 3
] E 3 | Actuator, Latching Switch 9008-005-001 1 18 | Screw 4-40 x 5/8" 0545-020-001 D
S g 4 | Pawl, Locking 9732346002 | 1 18 | Nut, Twin 4-40 8640-401-001 | 1
™ .
o= 5 [ Washer, Spring 8641-569-003 | 1 19 [ switch, Locking Sensing 9539-461-007 | 2
() i ini . -
=3 6 | Ring, Retaining 2487200004 | 1 20 [ Actuator, Switch Locking 9008-006-003 | 1
™ 7 | Bracket Switch 9029-163-001 1 21 | Screw 4-40x 1 1/8” 9545-020-003 2
s ';é; 8 | Nut, Hex 10-32 UNF 8640-413-002 | 2 Y0 [T o, 8640-401-001 1
Q - - /
"3 § 9 | Spring, Actuating 9534-364-002 1 % | spacer Sensor 9538-182-001 *
9 £ 10 | Screw, Hx. 10-32x 1 9545-012-020 | 1 22 | Pin, Dowel (for door cam) 9451-181-004 | 1
W e 11 | Nut, Elastic Stop 10-32 8640-413-004 | 2 = 1 shim Door Lock Thin 9552-037-00. | AR
12_|] Spring, Return 9534-364-001 | 2 %[ Screw, Lock mtg 1/4"-20 x 3/4” | 9545-018-014 | 3
13 ) Pin, Guide cahp 2R U * | Lockwasher 1/4” Ext tooth 8641-582-007 | 3
* | Door Stud Pin, 3/16” x 3/4” 9451-181-004 | 1

@ Part # 8533-081-001 2/24

=
)
3
=
5
@

Part # 8533-081-001 2/24 @



Accessories

Large Door & Hinge Group

" Key Description T900 T1200 QTY
é’ 1 | Door Hinge Assembly (mounts to tub front) 9955-031-001 9955-031-001 1
'g * | Door Assembly Complete 9960-310-001 9960-310-001 1
8 2 | Door Ring 180 degree large hnge 9487-275-001 9487-275-001 1
2 3 | Door Gasket 9206-431-001 9206-431-001 1
8 4 | Door Glass Window 9635-020-001 9635-020-001 1
§ * | Red Wire (Door Close Switch) 8220-063-028 8220-063-028 1
c * | Black Wire (Door Close Switch) 8220-063-029 8220-063-029 1
£ 5 | Switch, Door Hinge Close (Plunger) 9539-492-001 9539-492-001 1
2 - 6 | Top Door Hinge Leaf 9845-006-001 9845-006-001 1
- g 7 | Bottom Door Hinge Leaf 9845-007-001 9845-007-001 1
.g ?'_' 8 | Thrd Form Screw, Door Mtg 5/16" x 5/8” 9545-056-002 9545-056-002 4
ﬁ S 9 | Screw, Loading Door Hinge Mtg 9545-014-013 9545-014-013 3
o - (5/16" x9/16" ss)
9 | Washer, Star 5/16 9913-134-003 9913-134-003
E) 10 | Bracket Retainer support side panel 9046-085-001 9046-085-001 1
>
* | Shim Large door 9552-043-001 9552-043-001 1

& Bearings

~
L
[}
@
"

o
9
T
=

>
)

Door
Lock

Door

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

@ Part # 8533-081-001 2/24

=
)
3
=
5
@

Key Description T-900 T-1200

* | Shaft Assembly-Loading Door (11-14) 99134-003 9913-134-003 1
11 | Shaft, Door Locking 9537-195-002 9537-195-002 1
12 | Cam, Locking 9095-040-002 9095-040-002 1
13 | Pin, Groove (1 1/4) 9451-181-005 9451-181-005 1
14 | Pin, Groove (3/4) 9451-181-004 9451-181-004 1
15 | Spring, Lock Cam 9534-360-002 9534-360-002 1
16 | Handle, Door 9244-091-001 9244-091-001 1
17 | Pin, Door Handle (groove) 9451-181-005 9451-181-005 1
18 | Trim, Edge 9578-092-002 9578-092-002 1

18 1 7

12

11

15

Part # 8533-081-001 2/24 e



Accessories

Notes

Drain Valve Group Part # by Model

Harnesses | Assemblies

Cabinet &

Front Panel

Key Description Part Number Qty

1 Valve, Drain (includes #2 thru #11 9379-202-001 1 -

2 Body, Valve (w/ball) 9064-072-001 1 g

3 Motor & Gear Train (complete) 9914-137-023 1 %
3

4 Plate, Motor Mtg 9452-538-001 1 «Q

5 Screw 8639-994-001 1

6 Spring, Drive 9534-339-001 1

7 Screw 9545-054-001 1

8 Screw 9545-054-002 1

9 Seal, V Packer 9532-134-001 1

10 | Washer 8641-584-001 1

11 | Pin, Main Drive 9451-196-001 1

* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1

12 | Kit - Seal Replacement 9732-327-001 1

View

& Bearings

~
L
[}
@
"

o
9
T
=

>
)

Door
Lock

Door

Water Inlet & | Chassis | Loading

Electrical

Components| Rear Channel

@ Part # 8533-081-001 2/24

Part # 8533-081-001 2/24 @



Cabinet &
Front Panel

-
]
[}
[}
()}
¢
[+))
©
£
5
O

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Lock

Assemblies

Harnesses

View

& Bearings

Door

Rear Channel

Chassis and Drain Part # by Model

Description T-900 T-1200 QTY
Base Assy,Frame 9945-128-002 9945-125-002 1
Outer Tub Assy 9930-156-001 9930-149-001 1
Tub & Cylinder Assy 9869-027-001 9869-022-002 1
Tub Front 9974-011-002 9974-011-002 1
Gasket, Tub Front 9206-421-002 9206-421-002 1
Ring Assy, Tub Mtg-Front Clamp 9950-055-001 9950-055-001 1
Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 9545-029-009 1
Nut WCAD 3/8"-16 8640-415-001 8640-415-001 1
Bolt, 1/2" -13 x 2” (Tub Mounting to Frame) 9545-017-013 9545-017-013 2
Nut, Wizloc 1/2" x 13 8640-417-005 8640-417-005 2
Washer, Flat 1/2" 8641-581-026 8641-581-026 2
Hose, Tub to Drain Valve 9242-456-001 9242-456-001 1
Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 2
Valve, Drain 9379-202-001 9379-202-001 1
Screw, Valve to Base 1/4ABx3/4 9545-030-002 9545-030-002 2
Washer, Flat 1/4 8641-581-018 8641-581-018 4
Hose, Drain Valve to Tube 9242-457-001 9242-457-001 1
Clamp, Hose (Drain Valve to Tube 8654-117-014 8654-117-014 2
Tube Assy, Drain 9915-124-002 9915-128-002 1
Clamp, Hose (Tube to Frame Bracket) 8654-117-014 8654-117-014 1
Bracket, Drain Tube 1
Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 9545-030-002 4
Hose, Overflow Tub To Drain Tube 9942-449-003 9942-449-003 1
Clamp, Hose 8654-117-018 8654-117-018 1
Tube, Suds overflow 9242-463-004 9242-463-004 1
Clamp, Hose 8654-117-008 8654-117-008 2
Hose, Pressure switch 9242-175-007 9242-175-004 1

Clamp, Overflow Hose

8654-117-015

8654-117-015

e

@ Part # 8533-081-001 2/24

=
)
3
=
5
@

Part # 8533-081-001 2/24 @



Water Inlet & Rear Channel

7
2 12 u 10 8 o9 16 25 2649 3 33
o] Key Description T900 T1200 QY
2 1 | Channel Assembly, Rear 9497-028-001 9497-028-001 1
.6 * | Screw, #10B x 1/2 9545-008-026 9545-008-026 4 %
) * | clip, Spring 8640-399-004 8640-399-004 4 3
§ Mounting Plate Water Valves 9452-814-001 9452-814-001 1 =
2 Nut-Elastic stop, #10-32 8640-413-002 8640-413-002 2 @
") 4 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve 9379-183-010 9379-183-010 2
8 Breakdown for individual parts)
§ 5 | Screw, Valve Mtg 9545-008-026 9545-008-026 4
& 6 | Plate-Cover, Valves 9452-815-001 1
el | 7 | screw, #10Bx 1/2 9545-008-026 1
o g 8 | Valve, Water In]et .(S.,ingle outlet) (see Water Inlet Valve 9379-194-001 2
o g Breakdown for individual parts)
._g w2 * | Screw, M4x0 7 x 8mm 9545-064-001 4
8 o * | Wire-Assy, Jumper, Yellow 8220-123-001 8220-119-002 1
u 9 | Shield over Water Valves Plastic 9550-195-001 9550-195-001 1
2 10 | Push Clip 9083-121-001 9083-121-001 3
-g 11 | Vacuum Breaker 9610-001-001 9610-001-001 1
12 | Vacuum Breaker Cap (Red) 0935-135-002 0935-135-002 3
% 0 * | Bracket, Vacuum Breaker 9029-077-001 9029-077-001 1
% g 13 | Screw, #10B x 1/2 9545-008-026 9545-008-026 4
a—; § * | Clamp, Hose to Vacume Braker 8654-117-014 8654-117-014 1
'E o * | Hose, Vacuum Breaker to Tub 9242-458-003 9242-458-003 1
g. & * | Clamp, Tub End 8654-117-009 8654-117-009 1
* | Hose, overflow Suds 9242-463-004 9242-463-004 4
§ § * | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 8654-117-018 2 :
aJd 14 | Plate Assembly, Drive Mounting 9982-383-001 9982-383-001 1
o 15 | Nut-#10-32UNF, 2B 8640-413-002 8640-413-002 4 :
£ 5 16 | VFD Delta “E drive 208-240 volt 9375-028-014 9375-028-012 1
E 8 * | Wire assy Brown, 3” 8220-057-035 8220-057-035 1 -
- * | Wire assy Red, 3" 8220-057-036 8220-057-036 1 .
L) * | Key Pad-Display Delta “E” Drive 9150-044-001 9150-044-001 1 .
ﬁ * | Cable-Data, Communication 9806-015-001 9806-015-001 1 a
5 * | VFD Cooling Fan 9189-013-001 9189-013-001 1
17 | Bushing, 7/8 9053-067-002 9053-067-002 1
f T:’ 18 | Plug, 7/8 9545-041-006 9545-041-006 1
% 5 19 | Bracket, Terminal-Mounting 9029-265-001 9029-265-001 1
: 5 20 | Screw, #10B x 1/2 9545-008-026 9545-008-026 4
% 5 21 | Label-Warning 8502-639-001 8502-639-001 1 -
- 22 | strip-Terminal Marker 9558-025-001 9558-025-001 1 el EEsephon 1l iEe00
Il 25 | verminal Block 9897-033-002 9897-033-002 1 30 | Braking resistors (200 ohm) 9483-004-003 9483-004-003 2
SR 2+ [ screw-philips, 6ABx3/4 9545-031-010 9545-031-010 2 31 | Screw-#10Bx1/2 9545-008-026 9545008026 4
R 25 [ Harmess-Power, Terminal Block 9627-747-003 9627-747-002 1 32 | Wire Assy, Jumper 8220-117-002 8220-117-002 2
% g 26 | Bushing, 1" 9053-067-004 9053-067-004 1 33 | Screw, #6-32x5/16 9545-044-006 9545-044-006 4
(SB[ 27 [ Terminal Lug, Solderless 8652-134-001 8652-134-001 1 33 | Nut, #6-32 8640-411-003 8640-411-003 4
28 | Lock-Washer Extooth #10 8641-582-006 8641-582-006 1 il RSOy RCONiols E0ain07a 001 2 0ainZ 0700 i
29 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 9545-008-027 1 *_| Screw-#10Bx1/2 9545-008-026 9545-008-026 L
* | Label-Warning, Notice 8502-761-001 8502-761-001 1

@ Part # 8533-081-001 2/24 Part # 8533-081-001 2/24 @



4

7
()
‘=
(=]
0
7]
[
Q
Q
<

Cc2 C1 /

()]
T
2 ¥
2 =]
£ 2
=]
a f Q@
< 2, 4 ———> 4
(7))
§ 2,4 <9
(]
E C1 (—9
[*]
T
% 2
v e
® O
- _[Ej
E) / Tub Inlet
S 11
% ; 3,57 —» <«——6,8
=)
(7, =
53
'g o0 Front Soap Dish
3 =]
€ 10 Soap Flush
) -5 Setup New Front Soap Dish
IR-] T950, T1200, & T1450
Q- 11 Tub Inlet
(=)}
S 8 D
a
S
()]
7 ey escription
? ront Soa Dih Key Descripti T900 T1200
ron oa IS
8 P 1 | 9242-453-006 Hose-water,20” 1/2 1.D.
o 2 | 9242-453-009 Hose-water,23” 1/2 1.D 3
3G Soap Flush 3 | 9242-453-018 Hose-water,29” 1/2 1.D
D E SetUPTl;rggtc Soap Dish 4 | 9242-453-020 Hose-water,18” 1/2 1.D 5 2
r= oin
= g 5 | 9242-453-021 Hose-water,31” 1/2 I.D 1 1
g = 6 | 9242-453-022 Hose-water,43” 1/2 1.D 1
; 2 7 | 9242-453-023 Hose-water,40” 1/2 1.D
= 8 | 9242-453-024 Hose-water,37" 1/2 1.D 1
r ';é; 9 | 9242-453-025 Hose-water,19” 7/8 1.D 2
O
£ 5 9 | 9242-453-026 Hose-water,25” 7/8 I.D
§ E' 10 | 0935-135-002 Fill Cap, (Red) 5 3
w S 11 | 8615-118-001 Fitting-Cross, 1/2” 1 1
* | 8654-117-015 Clamp 1" SS 14 14
* | 8654-117-017 Clamp 1 1/4” SS 4

@ Part # 8533-081-001 2/24 Part # 8533-081-001 2/24 @



Wiring Kits & | ccessories

Harnesses | Assemblies

Cabinet &

Water Inlet Valve Breakdown Part # by Model

View |Front Panel

Rear

& Bearings

-
]
[}
[}
()}
c
[+))
©
£
5
O

1 3 5 6 4 2
Key Description T900 T1200
* | Valve, Water Inlet (includes 1 thru 6) - Inven- 9379-183-012 9379-183-012 2
sys
1 | Screen, Inlet end of valve 9555-056-001 9555-056-001 2
2 | Coil Assy., 120 V Invensys 9089-017-001 9089-017-001 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 9118-049-001 2
3 | Diaphragm Invensys (Viton) 9118-049-002 9118-049-002 2
3 | Diaphragm Invensys (EPDM NSF) 9118-049-003 9118-049-003 2
4 | Guide, Solenoid Invensys 9211-021-002 9211-021-002 2
5 | Armature Invensys 9015-008-001 9015-008-001 2
6 | Spring, Armature Invensys 9534-298-001 9534-298-001 2
* | Wiring Harness 9794-001-001 1

Door
Lock

Door

Water Inlet & | Chassis | Loading
& Drain

Key Description
* | Dual Coil Water Valve Mueller

Electrical

Optional Water Valve

T900
9379-192-001

T1200
9379-192-001

Key Description

b3

Single Coil Water Valve Mueller

T1200
9379-194-001

ejeq

=L
)
3
=
5
@

sped

QTY

1 | Valve Water Body Complete 9379-194-002 1
(no coil)

2 | Diaphragm Mueller 9118-055-001 1
Filter Mueller 9183-046-001 1
Coil Mueller 9089-051-001 1

7 | Valve Water Body Complete(no coil)

9379-192-002

9379-192-002

Components| Rear Channel

8 | Diaphragm Mueller

9118-054-001

9118-054-001

9 | Filter Mueller

9183-046-001

9183-046-001

10 | Coil Mueller

Panel

9089-051-001

9089-051-001

Control

11 | Diaphragm Assembly Mueller Includes

9785-001-001

9785-001-001

NINININ]|= ]~

@ Part # 8533-081-001 2/24

Part # 8533-081-001 2/24 a



Cabinet &
Front Panel

~
L
[}
@
"

o
9
T
=

>
)

Door

Water Inlet & | Chassis | Loading

Electrical
Components| Rear Channel

Accessories

Lock

Harnesses | Assemblies

View

& Bearings

Door

Key Description T900 T1200 QTY
1 Trough Assy,Controls 208-240 volt (all parts below #2-#43 9857-206-001 9857-207-001 1
& trough)
* | Trough only 9839-018-001 9839-018-001
* | Screw, Trough Sides 9545-008-026 9545-008-026
* | Lockwasher #10 8641-582-006 8641-582-006 4
2 | Spreader-Chanel, Trough 9081-136-001 9081-136-001
* | Screw, Mtg #10Bx1/2” 9545-008-026 9545-008-026 4
3 | Transformer, Control (Secondary Voltage to 115 volts) 8711-004-001 8711-004-001 1
* | Screw, Mtg #10Bx1/2" 9545-008-026 9545-008-026 4
* | Lockwasher #10 8641-582-006 8641-582-006 4
4 | Screw GRN. #10-32x 1/2" 9545-008-027 9545-008-027 1
5 | Lockwasher #10 8641-582-006 8641-582-006 1
6 | Lug, Grounding 8652-130-037 8652-130-037 1
7 | PCB assembly Relay Main 9473-006-001 9473-006-001 1
* | Support, Edge Holding 9548-285-001 9548-285-001 6
* | Harness, P17 Drain/Therm/Sol 9627-796-002 9627-796-002 1
* | Harness P19/Water Valve 9627-795-004 9627-795-004 1
* | Harness P8/P16 9627-794-001 9627-794-001 1
* | Harness P20/P21 9627-793-001 9627-793-001 1
* | Bushing , Wire 7/8 9053-067-002 9053-067-002 2
* | Standoff Twistlock 9527-002-002 9527-002-002 3
8 | Terminal Block Assy, POWER 9897-026-004 9897-026-004 1
* | Screw, Mtg 8Bx3/8" 9545-045-012 9545-045-012 2
9 | Switch, Pressure 9539-457-004 9539-457-004 1
* | Screw, Mtg #8Bx1/4” 9545-045-001 9545-045-001 2
* | Harness P5/Pressure 9627-908-011 9627-908-013 1
10 | Transformer, (Step Down) 120/24VAC 50/60hz 8711-009-004 8711-009-004 1
* | Screw, Transformer Mtg #8Bx1/4” 9545-045-001 9545-045-001 4
* | Lockwasher #6 exttooth 8641-582-005 8641-582-005 4
11 | Fuseholder 9200-001-002 9200-001-002 1
* | Fuse 1.5 amp 8636-018-001 1
* | Fuse 2.5 amp 8636-018-004 1
12 | Label Fuse 1.5 amp Rear 8502-716-001 1
12 | Label Fuse 2.5 amp Rear 8502-716-002 1
13 | Angle Support Trough 9003-271-001 1
* | Screw, Trough Bracket 9545-008-026 9545-008-026 4
14 | Chanel-Support, Trough 9081-172-001 9081-172-001 1
* | Screw, Mtg #10Bx1/2" 9545-008-026 9545-008-026 4
15 | Chanel 9081-108-001 9081-108-002 1
* | Screw, Mtg #10Bx1/2" 9545-008-026 9545-008-026 2
* | Kit-Pressure Sensor, Electronic 9732-314-001 9732-314-001 1
16 | Kit-Replacement, Pressure Sensor (only) 9732-315-001 9732-315-001 1
* | Support-PCB, 3/8”, Edge Holding 9548-285-001 9548-285-001 4
17 | Transformer-120/18VAC, 5 VA 8711-015-001 8711-015-001 1
18 | Screw, 8B x 1/4 9545-045-001 9545-045-001 1
* | Wire Assy BLK/BLU 8220-001-233 8220-001-233 1
* | Wire Assy RED/BLU 8220-001-232 8220-001-232 1
* | Stand-Off Twist - lok 9527-002-001 9527-002-001 *
* | Clamp, Cable 3/16” 8654-125-005 8654-125-005 &

@ Part # 8533-081-001 2/24

Electrical Components - Top Compartment

=
)
3
=
5
@

Part # 8533-081-001 2/24 @



Accessories

Control Panel Part # by Model

4,5

31

=
)
3
=
5
@

Key Description T900 T1200 QrY
8 1 | Panel Control Assembly(panel only) 9989-560-001 9989-560-001 1
a * | Screw, to Side Panels 5/16, Hxwshrhdundct #10Bx 9545-008-026 9545-008-026 4
£ 1/2"
§ 2 | Plate-Latch, Top 9452-625-001 9452-625-001 2
< 3 | Nut, #8-32 8640-412-005 8640-412-005 4
§ 4 | Locator Panel 9355-001-001 9355-001-001 1
8 5 | Screw Fill[HDCR 10Bx1/2” Guide 9545-008-023 9545-008-023 1
E 6 | Spacer Pushbutton (Micro) 9538-192-001 9538-192-001 1
= 7 | Pushbutton Control (coin)[Blue] 9035-062-001 9035-062-001 1
& E 7 | Pushbutton Control (coin)[Black] 9035-062-002 9035-062-002 1
= g 8 | Retainer Pushbutton (Micro) 9486-158-001 9486-158-001 1
._g ..E 9 | Nut Hexelasticstop #4-40 8640-424-002 8640-424-002 2
8 I:-C_i 10 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 5
11 | PCB assembly Control /Display STOP 9473-010-001 9473-010-001 1
3 12 | Nut Elasticstop #6-32 8640-411-002 8640-411-002 4
'g 13 | Nut-Hexkeps, #6-32 8640-411-003 8640-411-003 1
14 | Harness LEDPCB 9627-797-001 9627-797-001 1
% o * | Harness Doorlock, Switches 9627-791-005 9627-791-005 1
g E‘ 15 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 2
a-; E 16 | PCB assembly Mode lights 9473-005-001 9473-005-001 1
'g (4] 17 | Nut Hexkeps #6-32 8640-411-003 8640-411-003 2
E. o3 * | Mode Light Backing Window 9635-022-001 9635-022-001 1
o 18 | Accecptor-Coin, Optical 9021-041-001 9021-041-001 1
s 19 | Retainer, Coin Accecptor 9486-149-001 9486-149-001 2
8 3 20 | Screws, Torx, T-10, #4-40x3/8ss 9545-053-002 9545-053-002 4
21 | Switch Assembly Emergency Stop (includes wire 9732-223-001 9732-223-001 1
g‘ . harness)
E 8 22 | Spacer Plastic #8x5/16 E-Stop 9538-157-020 9538-157-020 2
3 Q 23 | Plate to mount e-stop button 9452-725-001 9452-725-001 1
" 24 | Nuts-Hexkeps, #8-32 8640-412-005 8640-412-005 3
ﬁ 25 | Plastic Shield over main PCB 9550-184-001 9550-184-001 1
_‘=° 26 | Nuts-Hexkeps, #8-32 8640-412-005 8640-412-005 3
o 27 | Nameplate,Control Panel (Blue) 9412-206-002 9412-214-002 1
2 D 27 | Nameplate,Control Panel (Black) 9412-206-001 9412-214-001 1
E E 28 | Motor Ass'y, Door Locking (see Door Lock Group for 9892-015-001 9892-015-001 1
S _g parts breakdown)
o ‘: 29 | Nuts-Hexkeps, #8-32 8640-412-005 8640-412-005 4
® 8 * | Battery 8612-001-001 8612-001-001 1
S 30 | Cable, USB 9806-022-001 9806-022-001 1
s "2 * | USB Retainer 9486-159-001 9486-159-001 *
g q:" 31 | Screw-Torx T10, #4-40x3/8ss 9545-053-002 9545-053-002 2
3] g. 32 | Nut, Spring 8640-399-008 8640-399-008 2
2 £
w o
O

@ Part # 8533-081-001 2/24

DML SCiAlL

WELEE

Part # 8533-081-001 2/24 @



Accessories

Labels and Diagrams

Harnesses | Assemblies

Key Description T-900 T-1200 QTY
* | Wiring Diagram and Schematic, Coin 9506-535-001 9506-539-001 1
* | Transient Voltage Surge Suppressor Infomational 8507-330-001 8507-330-001 1
* | Label High Voltage Warning 8502-614-004 8502-614-004 1
* | Label Fusing & Installation 8502-619-003 8502-619-003 1
* | Label Quality 8511-001-002 8511-001-002 1
1 | Label Warning Door Opening (Blue) 8502-757-002 8502-757-002 1
1 | Label Warning Door Opening (Black) 8502-757-001 8502-757-001 1
2 | Label Warning Risk of Injury (Blue) 8502-759-002 8502-759-002 1
2 | Label Warning Risk of Injury (Black) 8502-759-001 8502-759-001 1
3 | Label Dispenser (Blue) 8502-756-002 8502-756-002 1
3 | Label Dispenser (Black) 8502-756-001 8502-756-001 1
* | Booklet Owners 8514-229-001 8514-230-001 1

Cabinet &
Front Panel

View

& Bearings

~
L
[}
@
"

o
9
T
=

>
)

Door
Lock

Door

DO NOT TRY TD OPEN DDODR WHEN

THE DRUM 15 STILL TURMING
YO SEE WATER IN THE WINDOW
AMY CYCLE LIGHT IS STILL OM

Water Inlet & | Chassis | Loading
Rear Channel

iF POWER IS5 INTERRUPTED

THERE WILL BE & 2-1 MINUTE DELAY
REFORE THE DOOR CAN BE OPENED

Electrical
Components

A . yAENnS,

; HEVER ALLOW CHILDREN TO

OPERATE THE MACHINE

e = PLAY i O AFOUND BAC HINE

@ Part # 8533-081-001 2/24

=
)
3
=
5
@

Section 9:

Coin Handling

Parts:

Wiring Diagrams

& Schematics &
maintenance Procedures

Part # 8533-081-001 2/24 @



Kit - Electronic Acceptor Conversion for C-Series Washers
(USA and Canada)

O
]
[~
Y]

Optical Coin Acceptor

Starting after serial# 515483

Accessories

0 T
5 Description — =
Qe Key Description T900 T1200 QTY o
¥ § 1 Optical Coin Acceptor 9021-041-001 9021-041-001 1 KIT - Electronic Acceptor Con- 9732-301-004 9732-301-004 1 é

< Replacement Optical Sensor 9801-099-001 9801-099-001 1 ‘(’S;s,f’:n?rcgnizgis Washers

g Screw, Highth Bar, 3mm 9545-039-002 9545-039-002 Contact the Dexter Factory
29 for Other Countries 3
=2 Electronic Coin Acceptor (USA |  9021-077-001 9021-077-001 1 +
S5 and Canada) o

Harness for Electronic Coin 9627-909-001 9627-909-001 1
o o Acceptor
..6 E Transformer 120/18VAC 8711-015-001 8711-015-001 1
=0 Wire Assembly - Blue 8220-001-338 8220-001-338 1
ﬁ g Wire Assembly - Orange/ 8220-001-235 8220-001-235 1
O White
s 3 Coin Chute for Electronic Drop | 9119-028-001 9119-028-001 1
8 ) Nut - Hex Elastic Stop 8640-424-002 8640-424-002 1
x> Screw, Torx 9545-020-004 9545-020-004 4
2‘ Screw, Hex 9545-045-001 9545-045-001 4
8 3 Label, Informative 6102-017-001 6102-017-001 2
‘3 § Label, Warning 8502-730-001 8502-730-001 1
% 8 Instructions, Installation 8507-466-004 8507-466-004 1
é o3 Coin Chute for Electronic Drop | 9119-030-001 9119-030-001 1
O
= g
E ;

Door

Water Inlet & | Chassis | Loading
& Drain

Electrical

Components| Rear Channel

Control
Panel

@ Part # 8533-081-001 2/24

Part # 8533-081-001 2/24 @



Electronic Acceptor Coin Drop

Setting the electronic coin acceptor switches

Accessories

Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for C OIn AC ce pfo i S W tC h S e H 11 g S
setting the switches for the desired country and currencies.

1. The electronic coin acceptor has switch settings depending on the coins and country. See the table United Stat
below for available values of the left and right coin inputs for the available countries. ite ates
ON

=
)
3
=
5
@

WARNING: turn power off before and leave power off when changing the switches of the —

electronic coin acceptor.

Harnesses | Assemblies

OFF OFF
ON ON

2. Turn power back on and test coins to ensure proper operation. 2 M(ANLO il ONKSEWNS\)W
[~ E OFF OFF
v e ON ON

c o $1 (NO TOKENS)

'_E -lE BEEEER NORMAL SENSITIVITY
8 E OFF OFF
ON ON

\ 25¢, $1 AND .880 TOKEN
I NORMAL SENSITIVITY
12345678 91011 1213141516

View

OFF OFF
| ON N

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

90 111213 14 15 16

OFF OFF
ON oN

$1 AND .880 TOKEN
NORMAL SENSITIVITY

T2345678 9011213141516

OFF OFF
ON oN

& Bearings

~
L
[}
@
"

o
9
T
=

>
)

.880 TOKEN

- NORMAL SENSITIVITY

9011121314 15 16

QFF QFF
ON ON

Door
Lock

25¢, $1 AND .990 TOKEN
NORMAL SENSITIVITY

12345678 910111213141516

QFF OFF
N ON

10

Door

25¢ AND .390 TOKEN
NORMAL SENSITIVITY

9011 1213 14 15 16

OFF OFF
ON oN

$1 AND .990 TOKEN
NORMAL SENSITIVITY

T23465678 9011213141516

1 OFF OFF
N oN

1 990 TOKEN
NORMAL SENSITIVITY

[ 901112131415 16

OFF

Water Inlet & | Chassis | Loading

Rear Channel

25¢ — one pulse on left washer/dryer input

Dip Switches $1 — one pulse on right washer/dryer input
880 TOKEN — one pulse on left washer/dryer input

990 TOKEN — one pulse on right washer/dryer input

Electrical
Components

@ Part # 8533-081-001 2/24 Part # 8533-081-001 2/24 @



Accessories

1es

Coin Acceptor Switch Settings : e e
p s Coin Accept%ﬁjﬁﬁch Sell

Canada Canada Canada Canada

ON ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW) ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW)

glofe

25¢, $1(0LD & NEW), $2(0LD & NEW)

(NO TOKENS) NORMAL SENSITMVITY AND .880 TOKEN NORMAL SENSITIVITY 25¢, §1(0LD & NEW), $2(0LD & NEW),

172345678 910111213141 16

OFF OFF
N N

e 57 e
OFF
oN

Harnesses | Assemb

T
OFF OFF
oN ON

—n

12345678 9101121318116

Cabinet &
Front Panel

OFF OFF
oN N

Rear
View

12345678 OWNEZBNEEIE

OFF OFF
oN N

910111273 1415 16

OFF
N

& Bearings

LT E
OFF OFF
oN oN

)
]
[}
)]
(/)]

-
[+))
©
£

3
O

R
OFF OFF
oN oN

Door
Lock

T2345678 9M01121EMEIE

OFF OFF
oN N

Door

910 111213 14 18 16

OFF
oN

9101112131415 16

OFF OFF
oN ON

TZ2345678 SWIT12ENAEIG

OFF OFF
N N

910111273 1418 16

OFF

Water Inlet & | Chassis | Loading

Rear Channel

$1(0LD & NEW) AND $2(0LD & NEW)
(N

0 TOKENS) NORMAL SENSITMVITY

25¢ AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ AND $1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ (NO TOKENS)
NORMAL SENSITIVITY

$2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

$1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

$1(NEW ONLY) AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

25¢ AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

25¢ AND $1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

$2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

$1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

—n

12345678

OFF
ON

OFF
ON

910111213 14 15 16

OFF
N

SR Iz 197 T 18
OFF
N

STz T 18
OFF
N

810 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

91011121314 15 16

OFF
N

ST 0T B e
OFF
oN

SR Iz 197 T 19
OFF
oN

910 1112 13 14 15 16

OFF
N

910 1112 13 14 15 16

OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

910111213 14 15 16

OFF

$1(0LD & NEW), $2(0LD & NEW)
A

25¢, $2(0LD & NEW) AND
830 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW) AND
880 TOKEN NORMAL™ SENSITIVITY

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY), $2(NEW ONLY)

AND .880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY) AND
.880 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

1
ND .880 TOKEN NORMAL SENSITIVITY

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

SO 1
OFF
N

GRS 145 1
OFF
oN

Sl
OFF
oN

xR
OFF
oN

oz
OFF
oN

Sl e
OFF
oN

e
OFF
oN

S
OFF
oN

SO
OFF
oN

Sl
OFF
oN

xR
OFF
oN

Sl
OFF
oN

810 1 1213 1415 16

OFF

AND 1990 TOKEN NORMAL SENSITMTY

910 1112 13 14 15 16

OFF
oN

$1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITVITY

910 111213 14 15 16

OFF
oN

25¢, $2(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $1(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

T
OFF OFF
oN oN
NORUAL SINSTMTY -
el
OFF OFF
oN oN

$2(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

910 1112 13 14 18 16

OFF
oN

$1(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

T
OFF OFF
oN oN
WG 550 TOHEN KR, SENSTY " yuunn”
el
OFF OFF
oN oN

$1(NEW ONLY), $2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

25¢, $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

L -
OFF OFF
N N
,2959% %Qéin%WLAgEDNSWMW "
i B
OFF OFF
N N

$2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1112 13 14 18 16

OFF
oN

$1(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1172 13 14 15 16

OFF

.880 and .990 TOKEN NORMAL
SENSITIVITY

$1(0LD & NEW), $2(0LD & NEW),
880 AND 1990 TOKEN NORMAL
SENSITVITY

25¢, §2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, 880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), $2(NEW ONLY),
880 AND .990 TOKEN NORMAL
SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY), 880
AND 990 TOKEN NORMAL
SENSITIVITY

25¢, §2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), .880 AND
990 TOKEN NORMAL SENSTIVITY

$2(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN - one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

Electrical
Components

@ Part # 8533-081-001 2/24 Part # 8533-081-001 2/24 @



Maintenance Instructions

Electronic Acceptor

Notes

Accessories

ui0)

=
)
3
=
5
Q@

Harnesses | Assemblies

Cleaning the electronic coin selector
The EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Cabinet &

View |Front Panel

e

& Bearings

~
L
[}
@
"

o
9
T
=

>
)

{
e
| .

Clean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
find solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Door
Lock

Door

Water Inlet & | Chassis | Loading

Optical sensors may be cleaned with a soft brush Location of the optical sensor within coin outlet.
very carefully with an air spray duster.

Electrical
Components| Rear Channel

@ Part # 8533-081-001 2/24 Part # 8533-081-001 2/24 @



Coin

Handling

Notes

SII|qUISSY | sossauleH

S9L10SS3J20Y

Parts in this section used only in these

models. All other parts are same as

Section 10

Parts 50Hz
Models

Wiring Diagrams & Schematics

|oued Juoid| MaIA sbulieag 3 o007 100q | uteag g | puuey) 1eay [susuodwo)
B j0UIq€D ‘sjeas “4apullAd| iooq | Buipeot | sisseyd |33 39juI selem | [ed1II3I3

Part # 8533-081-001 2/24

Part # 8533-081-001 2/24



Accessories

WC0900-XA39ECX 230 volts
WC01200-XA39ECX 230 volts

Component

Circuit Breaker

Transformer,

Single Phase
Single Phase

5198-211-002

Electrical -39 models

5198-211-002

Drain Valve Group 50 HZ

Key Description

Part Number 014

buijpuey

* | Instructions, Transformer Connect

8507-449-002

8507-449-002

Harnesses | Assemblies

2 | Controls Transformer, 200/250-24V 50Hz.

8711-004-003

8711-004-003

Water Valve

9379-183-013

9379-183-013

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

Cabinet &

Water Valve Single

9379-194-003

Front Panel

Diaphragm Mueller

9118-055-001

Wiring Label , Schematic & Diagram

9506-536-001

9627-540-001

1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Wiring Harness, Power Terminal Block

9627-747-006

9627-747-002

View

Wiring Harness Main, 1.5

9627-914-001

9627-914-001

HIE R =2INNINININ] ===

Cylinder, Seals,
& Bearings

Door
Lock

Door

-
=
S
©
o
|
i)
(7]
(0]
)
=
(]
2
wd
k)
o
(=]
e
a
wd
E

Rear Channel

Electrical
Components

@ Part # 8533-081-001 2/24

9,10, 11

Part # 8533-081-001 2/24 @



Accessories

Harnesses | Assemblies

Cabinet &
ew |Front Panel

Rear
Vi

Cylinder, Seals,
& Bearings

.
i)
O O
[ g
(=)}
C
S 8
o
-

Door Lock Motor Assy # by Model 50Hz.

2

Notes

=
)
3
=
5
@

Water Inlet & | Chassis

Electrical

Components| Rear Channel

Description T900 T1200 QTY
Actuator Assembly (Includes 1-10, Rod NOT in- 9892-015-002 9892-015-002 1
cluded)

Bracket Assy, Slide Lock Actuator 9985-190-001 9985-190-001 1
Bracket Assy, Slide - Unlock 9985-189-001 9985-189-001 1
Bracket Slide Lock 9029-204-001 9029-204-001 1
Spacer, Plastic 9538-157-021 9538-157-021 4
Arm - Door Lock 9001-063-001 9001-063-001 1
Thermoactuator - Door Lock Relay 24V 9586-001-003 9586-001-003 2
Spring - Extension 9534-350-001 9534-350-001 1
Motor & Gear Assembly 24V 9914-137-014 9914-137-014 1
Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 9545-044-003 6
Cross Recessed PAn Hd Tapping screw 9545-031-011 9545-031-011 4
Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-027 9545-012-027 4
Standoff-Wire Saddle 9527-007-001 9527-007-001 1
Rod, Door Lock 9497-225-015 9497-225-015 1
Harness, Door Lock/Drain, P17 9627-796-001 9627-796-001 1

@ Part # 8533-081-001 2/24

Part # 8533-081-001 2/24 @



T900 230/50/1 Voltage Diagram

T900 230/50/1 Voltage Schematic

S9L10SS3J2DY

230V

_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND moo_,:moo_

SII|qUISSY | sossauleH

|[oued juoldd| MBIIA

sbulieag 3

‘sjeas ‘49pulji)

uleig g

Buipeo | sissey) |3 19|uI 191 M

/HOS—Hd L —=A0ZC  WNWVHOVIA ONISGIM T T - S |
. 3 h— A 05
R A ity ey | Atoq T |
AGEZ '3ANA A 'NIOD 81 09 - —
g 1O 0 1 o o s [Emel Yo | 7—810-2019 JAILYWHOINI P | e O |
| 9NV L |zo0-tiz-seis — 9951002 OL h — A v.__m-wmﬁmwm?: —
7 7 100-716-4296 29SWOG 39 ISNA ~ Zzoi
_— e e — J ﬁ @ 7 . BTN BTN BTN BTN B e e e J — HLOIM 3STNd NIOD }/ o \x\uxmn\,\xccmoui —
gy —— S M 1
~ i i — 3180 Q3Q13HS \N‘ —
x — L 30 BSN HIM —
m i ONINWVYO0Nd ¥04 4
M _ , _ ioo0zzo-s0ms | 7] _
3 2
3 | L—J 2 p ﬁ
5 — ‘Ec\mmnlmmm L L Li — & / “\ 2 " ] —
l— — e < 2 z
SINA wavm 3 S A & 8 :
mm ZE\mﬂu\MNVU / = m w _
g _ i 33 3 ¢ £
wanaios $163 = 83 B 3= € o o _
80l 10H — LH — — 3 B m 3 a
o YOS 10K — 2 2 52 2
SIATVA_J3LVM — 8 o8 ﬂ_u m z 1% —
g | 22 . 3=
— W Hﬁm - 100-010-€L¥6 mm W W W
— — T iid W Wim — ﬂOuW 7 7 M mnm m —
= Tid 2
y00}920-1686 o MH cld | | M W m“ w % —
— — BLOFIBE-1596 | Q39 _ﬁﬂ% K yid — — w * g
—szo- (St » 5 g
MMM\Mmm\WMNM _ B8L0-1BE-1£96 a3y _ 38 —sid _ W S n _
a
n 11O G — M@ — ﬁ
Z /0 O _ 5 _ _
Ire) &l L00—L6L~-LZ96
T oo O O _ _ HOLING IWV&904d g ;
£ v0o o — IV e S 3 o @ z : —
- ‘ ¢ | | e (B g 2B B
too-ss1-z508 5 _ i YINOISNYL | o (3¢ : |
aN9 [0 N £00-$00- 118 =0 = \>1 g2 F
1O Kz 8 — RS o B8 — g v~ w
AOSZ  AOOZ Wm ,n — o A & —
5] g 8 ot “ =)
3 |3 — N g9 — oYX =
AHH . : of | =T 8 i g _
2 g N = g g 2
: N sl © | > G |
| ] =) w= — .
=] ) Ao
HOLIMS :Wu“nb\ﬂhwm
w _ _ natasnoies _
mie @0 an & S 1 mwmmmu
#10-820-5L£6 — — m 2 & 750 “ —
W n18/940 -
ol EEE Fomran B s |
TAVRVA = — R _I £20-¥90-0228 HONO¥L TOHINOD  :NOILYOOT I— — e e —
B
@T; | Tiavo a3atais 100-510-9086 — —
£L21 1L HOLUMS
L= i F I l
e |
_| IAIVA 00— 100~
9} n W‘OFWE _H‘ %mﬁm _ £00-100-9856 oor xum;z:moo 100-9856 100-Tov—or56 _
£ toomaoe-oues ¢ SHOLYMLOVONIHL INOY¥4 dOL  :NOILYOO1
MOva  NOILYOOT — NOLLOE  :NOILYD01 - -
— L NN NEEEEN NN PEEDEN  PEEDEN RN PEEDEN PR PR N e e
__ _ALTERNATE
™ "CIRcuIT a
| BEAGR |
I i . v P
| fuse |
N L BLK/RED 250V L1 X1BKRD _ RD ~ LRED_ 24V RED 24V
S 200V|L1 24V RN 24V _RIN
9 Le 24v
I
BLK/BLU L2 X2 BLK/BLU < |o DOOR LOCKED
Q.3 1 M |m
T w CONTROL e SWITCH
Z N = TRANSFORMER cnm@ %H_mmmmc
N,
M
~ w a|.\.| RED = THERMOACTUATOR #1
= % T DOoR LOCKED | @ ] ORG/BLU \_/.\Eu<ﬁ\A BLU
= o 3 SwITcH @ o
GRN/YEL DOOR LATCHED |7 THERMOACTUATOR #2
SWITCH o P12
orG/RED , SNLOCK BLU
ORG | ORG pi5 P17-3 Ay S
YEL YEL pi4 \__UQL pooR -OCK
YEL YEL P13 P17-5 WHT/RED ey BLU
w o
; = = WHT S
4 ORG __ P4-6 pP21-1 P20-1 g
- @ Lt Le L3 DCM M6 WHT/RED P4-{ P2l-4  BLK Peo-4l dﬁk«m@mmw
MOTOR L BLK P4-3 | < P19-1 ORG ey YEL
P8-1 _ BRN/YEL Plé-1
m@m«mz 24 RED P7-1 P8-2  ORG/BLU Ple-2| @2 VALVE B
@  veRiaBLE P8-3 ORG/RED Plé- Em.l..ul_ - VALVE B
BLK T1 FREQUENCY P8-4 WHT/RED Pl6-4 AWn _ TAN0ARP
_ BLK DRIVE COLD WATER
S - P8-7 RED/YEL Ple-7 = s VALVE #2
3 = = WHT/BLU e YEL
Z — _ —
[ B B2 - 24V RTN YEL P7-2 |IP8-8 WHT/BLU P16-8] P17-1 cOLD WATER
RJ-11 P8-9  WHT/ORG _P16-9 VALVE. #1
- o _ g ~ P11 WHT/BRN ey YEL
w w P6-3 Ee=11 BIU _ Ple=11] —
T2|T1 (T3 160 OHMS |= ~ i pe-4 |RI-11
100 WATTS 7 o |Ple-1__ WHT __,—, ALTERNATE DRAIN
o | £ U 00— TR
%% @nﬁw mzmmmm_ﬂmw F[L‘mmu RED p1-1 o BRN/YEL 9 BLU
SWITCH 4
= USB CABLE FOR PROGRAMMING RN
& WITH USB DRIVE Bt
S |pat whr p7-1
? P32 WHT P7-2 WATER VALVES
P3-3  WHT P7-3| m =
Sl —c o
X - =
= P3-6  WHT P7-6| o (BI=L G2 = GOLB ROETENER
+SVDC P3=7 _ WHT p7-7 | i (Pl=2
pEAv P3-8  WHT p7-8
) 5 . Pa3-1 | Jigvpc  |P3=9 _ WHT P7-9
TO <RD 1 AR LEFT COIN = YEL pS-8
CUSTOMER 47K [T 32~ LHicH ORG | P5-6
PAYMENT 47K MICROPROCESSOR | _ PS-5
DEVICE A | PRESSURE PS-4
SVITH  |grg)_|_ORG] P5-3
I'| 24 RED PS-2
= .21 LYel] VEL Pt
WC0300XA-38XCIX-_____—_X mmH Lav P/N 9506—733—001PR
ONLY 60 LB COIN, VF DRIVE, 230V
T WITH START AND STOP BUTTONS
[BLK/RED I NO COIN ACCEPTOR, 24V ACTUATORS
'SCHEMATIC

250V—=1PH—-50H/

[Suuey) Jesy (sjusduodwo)
[[Ze]B i ETE|

|oued
|oJ3uo)

Part # 8533-081-001 2/24

Part # 8533-081-001 2/24



SUOLVNLOV AT “¥OLd3OIV NIOD ON : S oS Cd
SNOLLNE dOIS NV LNVIS HLM ILVNY3LTY AONIOMING | Wiy JOIA30 ! —
ADST “INNG 4A NIOD 61 08 yIrvIve _ _ 100~180-5£06
¥d100—-/£L—90G6 N/d nu%ﬁum | nnosio | <m ﬁ N m ﬁ O N O ﬁ @ m>:|<§ m Oll\ Z 7 100-260- 1086 M mw; INFNAY |
| WY L |zoo-tiz-seis — THR mmﬁop.mjoi —
935wpoe 0L 4] 0L
— e e — 7 7 i . 100~¥16-L296 — 09SWIOG 38 ISNN i _ Zzof —
r ! | HLOIM 35Tnd IO X0t OnzIoN|
3 i i P SRR, o T S S —
— L R | T e —
o =t 340 BN HUM —
2 ONINNVHOO0Nd 404
2 [ — 100-220-9086 —
& — | | Nea/IAm 3 _
3 inE) s | @ 2 /Jl a b ﬁ
m voo-ser—rzo6 | [ | | Hmn_h — b Y \ v . o —
H ® 0 z
; I = : 1 £ :
N \ ® @ © % a
ot . 100-900-£L46 // H = & w - —
(@) | $ 3% = ; s 8|23
© == I ==p 3= E o o
— _ — (3 &8 | i A - 23 o _
& LSRN | RGN Fi=N
TR L 3 Q z w
_ : I oS0 [ ¢ : |
v | - | : :
| ¢ = [%]
g e 5|z 3 8 100-010-g2v6 | T m z 3
— ] E=tid 2 v - et = m E
C TSI & © g° 2 2
[ 007920-1686 i E ¥ 8 8 w M —
. s
O — — 81011851596 | O Ir L rid — — > 2
V 100-520-8356 QL e e | ey —T - st
200-550-£686 — — & —
i ~ 11 — — 3 4 ﬁ =)
-~ 5 o — \ —
0 O o — — (WNOILAO) L00~L6L~L296
LN 31 HOUS HY¥904d Ly :
Q= — IvNy3LY Llo| 8 o v oz : —
S - ¢l % w2 o | rer A B OR s
¥ W NV N#9 [ia) N~ ol
oM 100-E1-2598 ,w_ mugommw.ﬂmoo ul mm — - mm m —
o\ oo (10K S I s I 3 =y
N oSz Acoz Wm 1 — S m —
A
o ; s | - | I g .,
O mm mm u X 1 z @ 23
25 25 8 — = M E R
~ 2 g § 590 | IR o vz 3
i mm mm 8 ] — =) 49 3
3 3 Y Mo Z
— I ||— | e |
il | &3
A
w j HOLIMS am.moouﬂ;
W — 3MNSSIAd —
10-600- 1066 HOLMS,
2 o n & gs | gasaw
0357 IR | |
Z10-820-5L6 — — BEE n..m.w%mm i ¥ —
) =re
o, g R mrm] . ey
R | F507¥070228 HONOYL TOHINGS_Nowwoo1 7 ] _ rioctsioyice ’ _
. 3001 000
by 2zz277777777. 777222727777,
® | Fiavo QIA IS £00-510-9086 — —
€Lzl uw%’w
NN BN I N S | e ot
BE — @7 —
TBA/NEO HOLMS
L @ p Pty
L HOLOW _“= m\,ﬁm(m — £00-100-98S6 £00-100-98S6 so0a
— 0z %01 00NN £00-187-6£36
£l 100-62£-9.£6 ul all VNLOVON: .
. SHOIOVONH. INOY¥4 dOL  :NOILYOOT
YovE  :NOILYOOT 1 _ WOLLO8  :NOILYOOT | |
— NN NI I SN D S S S S D e e

Part # 8533-081-001 2/24

__ _ALTERNATE
r CIRCUIT 1
| B
L= & ]
| fuse |
N L BLK/RED 250V L1 XIBKRD (RD, ", |RED,_ 24V RED 24V
=] 200viLL] 3 24V _RIN VAR
[T}
| L2, M 24V
I
BLK/BLU L2 X2 BLK/BLU < | DOOR LOCKED
o L3 — m |Mm
T @ CONTROL 0B SWITCH
>\ = TRANSFORMER DOOR CLOSED
I SWITCH
N @ 5 ReD THERMOACTUATOR #1
~ = DOOR LOCKED |3 3 ORG/BLU A, BLU
o = 7 DOOR LATCHED SWITCH S
" GRN/YEL THERMOACTUATOR #2
) P12
SWITCH ONLOCK
m ORG | ORG 15 P17-3 ORG/RED , AAA +  BLU
YEL YEL EE|_. DOOR LOCK
e YEL Vel bia MOTOR
P13 P17-5 WHT/RED vy BLU
L L g |w
r r o
O z = o
0p)] = DCM  MI6 R B i — e HOT WATER
@ L1 L2 L3 WHT/RED P4— Po1-4 p20=4] - VALVE #2
Q MOTOR L BLK P4-3 | = P19-1 ORG ey YEL
DRIVE P81 BRWAXEL FPle-l) HOT WATER
_ [P8=2  ORG/BLU P16-2] _
O SYSTEM 1D variaBLE 24 RED P71 P8-3 [RG/RED Ple-3] o  [F22 eep PLVE #1
O BLK T FREQUENCY P8-4 WHT/RED Pi6-4 AWn P19-3 ,
—_— o BLK DRIVE HOT WATER
S w e = ol A
V Z 24V RTN YF| P7-2 |IP8-8 WHT/BLU P16-8|
e Bl B2 RJ-11 P8-9  WHT/ORG P16-9 P17-1 COLD WATER
VALVE #2
/1 - - _ Pe-3 lpe-11  BIU  Ple-11 Pi WHT/BLU gy YEL
o 1 [T2|73 160 OHMS |< = T pe_a | RI-1L COLD WATER
100 WATTS
LN o I M |PI6-1_ WHT _, —, ALTERNATE i g BLVE ¥
— z = ©  [p16=2_ _wHT PROGRAM SWITCH I
o RED RED P1-2 @PTIONAL
160 OHMS EMERGENCY oD AT o COLD WATER
™M 100 WATTS stip L & VALVE #3
SWITCH 5 YEL
ol . = USB CABLE FOR PROGRAMMING| | rr—ecs
£ WITH USB DRIVE
= DRAIN
= SR 1 s—", — VALVE
(@n) i - =
N Q  [pra T pra] O BR/YEL (o) BLU
S P3-5 WHT P7-5 a
i
— = [P3=6___WHT P76| ~ [BI-L N
+5VDC P3=7  WHT p7-7 | . (Pl=2 L
oo P3-8 __ WHT p7-8 -
_| 5 po3-1 | DM . [F3=9  wHT )
10 N A LEFT CON — 31 : _<m_. PS-8
L ORG PS=6
CUSTOMER 47K wicroprocessor | [T 32 HIGH | _ P5—5
_ PRESSURE PS-4
SVITeH  |grgl | ORGL PS-3
I 24 RED PS-2
= 21 L] Vel pae1
WCT200KA-39XC_X-_____~_ X 22 A OV P/N 9506-737—001PR
ONLY 80 LB COIN, VF DRNVE, 230V
T WITH START AND STOP BUTTONS
[BLK/RED I NO COIN ACCEPTOR, 24V ACTUATORS
_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ BLK/BLU _ mo _I_ m7\_>|_|_ o MrJuO/\l \_ _U _I_ _ JO _I_ N

SOI|qUIBSSY | S9SSauJeH | [dued Juold| MIIA sbulieag 3 007 100g | uleag g | ]puuey) seay [susuodwo)| [Pued

S9110SS3DY ‘sjeas ‘JopuljAd| iooqg | Buipeon | sisseyd [ 19Ul 43eM | [BDHIIDT | |oAU0)

@ Part # 8533-081-001 2/24



	Section 8
	section 9
	Section 10
	Section 8: Parts Data C-Series Vended Large Chassis
	C-Series Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Door Lock Assembly (All Models)
	Large Door & Hinge Group 
	Water Inlet & Rear Channel
	Drain Valve Group Part # by Model
	Trough Assy,Controls 208-240 volt (all parts below #2-#43 & trough)
	Control Panel Part # by Model
	Section 9:      Coin Handling Parts
	Section 10: Parts 50Hz Models

	Parts Data  2: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Coin Handling  2: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	50Hz Parts  2: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Accessories 18: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Kits, Assemblies, & Common Parts 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Wiring Harnesses 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Cabinet & Front Panel Group 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Rear View 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Cylinder, Seals, & Bearings 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Door Lock Group 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Loading Door Group 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Chassis & Drain Valve 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Water Inlet & Rear Channel 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Electrical Components 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 

	Control Panel 19: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 



